
23_1107 - EXTERNAL GEAR SHIFT.PARTS/SHIFT LEVER  
 

   

 

 # Part Number Description lb Qty  Each 



23_1108 - TRANSMISSION SHAFTS  
 

   

 

 

 
# Part Number Description lb Qty  Each 

01 23217709853 DRIVE SHAFT 3.33  1  $568.49  

02 23127709852 GROOVED BALL BEARING - 52X20X15 0.31  1  $40.93  

03 23122330176 GROOVED BALL BEARING - 20X47X14 0.24  1  $25.29  

04 23217709846 INTERMEDIATE SHAFT 5.84  1  $1079.75  

04 23217709788 ZWISCHENWELLE 1.GANG KURZ 5.82  1  $1079.75  

05 23127709798 GROOVED BALL BEARING - 56X22X16 0.39  2  $48.26  

06 23217709848 OUTPUT SHAFT 7.85  1  $1091.19  
06 23217709799 ABTRIEBSWELLE 1.GANG KURZ 7.89  1  NA 

07 23127709798 GROOVED BALL BEARING - 56X22X16 0.39  1  $48.26  

08 23127709809 GROOVED BALL BEARING - 62X25X17 0.52  1  $55.53  

09 23007695548 SNAP RING - 25X1.1 
 

1  $3.11  

09 23007695549 SNAP RING - 25X1.2 
 

1  $3.11  

09 23007695550 SNAP RING - 25X1.3 
 

1  $3.11  
10 23008529493 SET: SET OF CIRCLIPS 

 
1  

 

 
 

 
 

 
 

 
 

 
 

 
 

 
 

 



23_1109 - 6-SPEED TRANSMISSION SHIFT COMPONENTS  
 

   

 

 # Part Number Description lb Qty  Each 

01 23317709816 SHIFTING RAIL - 167X13,8 0.28  1  $43.67  

02 23317681444 SHIFTING RAIL - 8X14X148 0.23  1  $37.89  

03 23007705092 SCHALTGABEL 1. UND 6. GANG 0.24  1  $67.14  

  
23007705092 was superseded by 23007724628. 

 

04 23317683470 SUPPORT 0.01  1  $3.89  

05 23007681445 WAVE WASHER 
 

1  $1.91  
06 23007709817 SHIFTING ARM 0.42  1  NA  

  
23007709817 was superseded by 23007724630. 

 

06 23007724630 SHIFTING ARM 0.41  1  NA 

07 23007705090 SHIFTING FORK 2ND AND 3RD GEAR 0.24  1  $83.25  

  
23007705090 was superseded by 23007724626. 

 

07 23007724626 SHIFTING FORK 2ND AND 3RD GEAR 0.24  1  $80.83  

08 23007705088 SHIFTING FORK 4TH AND 5TH GEAR 0.25  1  $85.92  

  
23007705088 was superseded by 23007724620. 

 

08 23007724620 SHIFTING FORK 4TH AND 5TH GEAR 0.24  1  $83.26  

09 23317709814 SHIFTING ROLL 0.86  1  $339.48  

10 23127683281 GROOVED BALL BEARING 0.05  1  $16.09  

  
23127683281 was superseded by 23128528283. 

 

11 23002330217 SUPPORT - 12X20X1,5 
 

1  $5.18  

11 23002330284 SUPPORT - 12X20X1,4 
 

1  $5.18  

11 23317681438 SUPPORT - 12X20X1,6 
 

1  $2.02  

12 23127683282 GROOVED BALL BEARING 0.04  1  $39.37  

13 23007683299 COUNTERSUNK SCREW 0.02  1  $9.07  

14 23007709773 RETAINER SPRING 0.02  1  $3.34  

15 23007681535 LOCKING LEVER 0.05  1  $54.26  

 

 
 

 



23_1110 - SELECTOR SHAFT  
 

   

 

 # Part Number Description lb Qty  Each 

01 23307681314 SELECTOR SHAFT 0.22  1  $73.75  

02 23127681317 GROOVED BALL BEARING 0.04  1  $35.29  

03 23117687087 SNAP RING - 17X1,2 
 

1  $0.88  

04 23127709904 SHAFT SEAL - 17X42X7,5 0.03  1  $14.45  

05 23007681320 SNAP RING - 31,4X1,2 
 

1  $4.06  

 

 
 

 
 

 
 

 
 

 
 

 
 

 

 
 

 
 

 
 

 
 



23_1114 - TRANSMISSION HOUSING  
 

   

 

 # Part Number Description lb Qty  Each 

-- 23007718016 POTENTIOMETER 0.09  X  $128.51  
01 23007726395 SILVER HOUSING COVER 2.16  1  NA 

-- 23007718016 POTENTIOMETER 0.09  X  $128.51  
02 23007720956 TRANSMISSION HOUSING, SILVER 5.07  1  NA 

03 23007681068 DOWEL 0.01  2  $3.31  

04 23007681332 TORX BOLT - M6X37,75 0.02  9  $2.02  

05 23007681329 RING MAGNET - 10X25X5 0.02  1  $5.48  

06 07129904502 ISA SCREW - M8X60 ZNS3 0.07  2  $2.00  

 

 

 

 

07 07129904585 ISA SCREW - M8X50 0.04  1  NA 

08 07129904068 ISA SCREW - M8X35 0.04  1  $2.00  

09 07129905122 ISA SCREW - M8X75 0.07  1  $2.24  

10 07119904826 WASHER - 8-200 
 

5  $0.50  

 
 

 
 

 
 

 

 
 

 
 

 
 



23_1115 - MANUAL TRANSMISSION  
 

   

 

 # Part Number Description lb Qty  Each 

01 23007726518 6-SPEED TRANS, SILVER, 1ST GEAR SHORT 28.26  1  $3510.05  

01 23007726515 6-SPEED TRANSMISSION SILVER 28.22  1  $3342.89  

02 23127705085 SHAFT SEAL, DRIVE SHAFT - 17X28X7 0.02  1  $14.45  

03 23127705087 SHAFT SEAL - 25X40X7 0.02  1  $15.92  

04 23007718016 POTENTIOMETER 0.09  1  $128.51  

05 07129907085 ASA-BOLT - M5X16 
 

2  $0.60  

06 23007721088 SCREW PLUG, MAGNETIC - M18X1,5 0.07  1  $11.67  

07 23007693739 BREATHER 0.02  1  $11.18  

08 23127705086 SHAFT SEAL - 20X32X8 0.02  1  $15.92  

 

 

Input shaft seal. 

 

09 11147671363 COVER, CLUTCH 0.20  1  $21.02  

10 07129904073 ISA SCREW - M6X20-ZNS3 0.02  2  $1.54  

11 23122332884 SHAFT SEAL - 10X18X6 
 

1  


